VS500

ONDERDEEL TEKENING

WISENT

s

36(2)
37(2)

[ae]

\\\\\\«\\ ,,,,,,,,,, .

AR ‘

%
N
~
[ap)

2(2) A

w

4(4)



WISENT onperDEEL TEKENING  VS500

137(2) B

138(8)

o 135(2)

<

> .;—>
Y| .
—||
| 2
@Wo \

129~ 128Q2)

1270 L
126(2)
125

118(4)

119(4)
120 119¢ : 0716
L
=

9
3
» /

100

14(0)

— ¥

. f o
104 F
105 (4)
106 (4) -
107
08(2)
M



WISENT onperDEEL TEKENING  VS500




WISENT

ONDERDELEN LIJST

VS500

Item Fig.No Description Qty Item Fig.No Description Qty
1 V500-1005 Low door 1 38 V500-1006 Water box 1
2 GB/T70.1 Bolt M6X12 2 39 V400-1012 Wood brush 1
3 GB/T6170 Nut M6 2 40 GB/T70.1 Bolt M5X20 4
4 BS180G-4003 Pin 4 41 GB/T96 Big washer 5 4
5 GB/T70.1 Bolt M5X16 4 42 V400-3019 Block 4
6 GB/T95 Washer 5 4 43 V400-3018 Blade block material 2
seat
7 V400-1014 Left seat board 1 43.1 GB/T879 Spring pin 3X18 2
8 V400-1013 Right seat board 1 44 V400-3011 Blade stay bar 2
9 GB/T5783 Bolt M6X8 2 45 V400-3010 Blade back bar 2
10 V500-1007 Down blade cover 1 46 GB/T70.1 Bolt M8X16 2
11 GB/T818 Bolt M5X10 4 47 V400-3012 Blade down guard 1
12 V400-1019 Panel 1 48 GB/T70.1 Bolt M10X40 2
13 V500-1002 Up door 1 49 V500-4007 Down swivel base 1
14 Blade weld 1 50 GB/T95 Washer 16 1
15 GB/T818 Bolt M5X10 6 51 GB/T6170 Nut M16 1
16 GB/T70.1 Bolt M8X16 2 52 GB/T96 Big washer 10 8
17 Blade cutter 1 52.1 GB/T6170 Nut M10 4
18 GB/T818 Bolt M5X10 4 53 GB/T77 Bolt M10X16 4
19 Transducer display 1 54 GB/T5783 Bolt M10X40 4
Small fixed board of
20 V400-1020 1 55 GB/T818 Bolt M5X8 1
Transducer
21 V500-1001 Machine frame 1 56 V400-3014 Finger 1
22 Transducer 1 57 V500-4006 Scale 1
Seat board of
23 V500-1009 1 58 GB/T70.1 Bolt M10X30 4
Transducer
24 GB/T818 Bolt M5X10 4 59 V500-4008 Up swivel base 1
25 GB/T95 Washer 5 4 60 V500-4009 Big head bolts 1
26 V400-1004B Elec. box 1 61 V500-4002 worktable 1
27 GB/T96 Big washer 6 6 62 V500-4001 Gauge 1
28 GB/T70.1 Bolt M6X12 6 63 GB/T95 Washer 6 2
29 Working light 1 64 GB/T5783 Bolt M6X20 2
30 V400-1017 Block 1 65 V400-3004 Pin shaft 1
31 Coolant nebulizer 1 66 V400-3006 Press sheet 1
32 GB/T70.1 Bolt M4X20 2 67 V400-3005 Pin shaft 1
33 V500-1008 Back cover 1 68 V400-3003 Pin shaft 1
34 GB/T70.1 Bolt M6X12 12 69 V400-3007 Eccentric handle 1
35 GB/T96 Big washer 6 12 70 GB/T95 Washer 6 4
36 WBS14-1009 Door bar 2 71 GB/T70.1 Bolt M6X16 4
37 GB/T70.1 Bolt M6X16 2 72 V400-3001 gate 1




WISENT

ONDERDELEN LIJST

VS500

Item Fig.No Description Qty Item Fig.No Description Qty
73 GB/T70.1 Bolt M8X16 2 110 GB/T70.1 Nut M8X20 2
74 V500-3001 Rack 1 111 Motor 1
75 V500-3005 Blade protect cover 1 112 Belt A-1750 2
76 GB/T95 Washer 6 4 113 V500-2008 Big saw wheel 1
77 GB/T70.1 Bolt M6X12 4 114 GB/T5783 Bolt M8X25 4
78 Handle wheel 1 115 GB/T1096 Flat key 12X50 2
79 GB/T80 Bolt M6X6 1 116 GB/T894.1 Checking ring 40 1
80 GB/T879 Elasticity pin 3X14 2 117 V500-2012 Low wheel shaft 1
81 V400-5005 Gear seat 1 118 GB/T5783 Bolt M12X55 4
82 GB/T70.1 Bolt M6X25 2 119 354230/50_101 Leveling bolt 4
83 GB/T96 Big washer 6 2 120 V500-2009 Flange 1
84 V400-5009 Worm 1 121 GB/T276 Bearing 6208-2Z 2
85 V400-5011 Washer 1 122 GB/T893.1 Checking ring 80 2
86 V400-5010 Bolt washer 1 123 V500-2011 Spacer bush 1
87 V400-5007 Slanting gear 1 124 V500-2010 Spacer bush 1
88 V400-5006 Shaft bolt 1 125 Handle wheel 1
89 Handle 1 126 GB/T301 Bearing 51202 2
90 V500-3004 Screw 1 127 V500-2014 Spacer sleeve 2
91 V400-5003 Washer 1 128 GB/T879 Spring pin 4X30 2
92 V500-3002 Up guard seat 1 129 V500-2016 Lead screw 1
93 V500-3003 Press board 1 130 GB/T5783 Bolt M8X30 2
94 GB/T879 Elasticity pin 4X20 2 131 GB/T95 Bolt 8 2
star grip knob
95 1 132 V500-2015 Axle seat 1
D10XD40
96 V500-4004 Promote seat 1 133 V500-2003 Up wheel seat 1
97 GB/T119 Round pin 8X20 1 134 S-75-1009 End cover 2
98 V500-4003 Sliding plate 1 135 GB/T70.1 Bolt M10X20 2
99 GB/T5783 Bolt M12X30 2 136 V500-2004 Sliding seat 1
BS4230/50-10

100 08 Washer 2 137 V500-2017 pressing plate 2
101 V500-2007 The pulley 1 138 GB/T70.1 Bolt M10X25 8
102 GB/T77 Bolt M8X12 2 139 V500-2002 Upper belt wheel 1
103 V500-4013 Small pulley 1 140 V500-2006 Up wheel shaft 1
104 V400-4020 Motor seat board 1 141 GB/T276 Bearing 6207-2Z 2
105 GB/T5783 Bolt M8X25 4 142 V500-2005 Spacer bush 1
106 GB/T95 Washer 8 4 143 GB/T893.1 Check ring 72 1
107 V400-4021 Adjusting bar 1 144 Blade 4050 1
108 GB/T6170 Nut M8 2

109 GB/T5783 Bolt M8X50 2

110 GB/T70.1 Nut M8X20 2




